

Test results:

These results were obtained using the specified test conditions and do not necessarily represent the behaviour of the test material under other conditions of test or use.

Test 2A: Face ignition

|                            | <u>Length</u> |          |          | <u>Width</u> |          |          |
|----------------------------|---------------|----------|----------|--------------|----------|----------|
|                            | <u>1</u>      | <u>2</u> | <u>3</u> | <u>1</u>     | <u>2</u> | <u>3</u> |
| Flame reached an edge:     | x             | x        | x        | x            | x        | x        |
| Hole reached an edge:      | x             | x        | x        | x            | x        | x        |
| Flaming debris:            | x             | x        | x        | x            | x        | x        |
| Duration of flaming (s):   | 0             | 0        | 0        | 1            | 1        | 1        |
| Duration of afterglow (s): | 1             | 0        | 2        | 1            | 1        | 1        |
| Max. extent of hole (mm):  | 54            | 46       | 53       | 58           | 57       | 54       |
| Max. damaged length (mm):  | 55            | 48       | 54       | 61           | 58       | 56       |

Test 2B: Bottom edge ignition

|                            | <u>Length</u> |          |          | <u>Width</u> |          |          |
|----------------------------|---------------|----------|----------|--------------|----------|----------|
|                            | <u>1</u>      | <u>2</u> | <u>3</u> | <u>1</u>     | <u>2</u> | <u>3</u> |
| Flame reached an edge:     | x             | x        | x        | x            | x        | x        |
| Hole reached an edge:      | x             | x        | x        | x            | x        | x        |
| Flaming debris:            | x             | x        | x        | x            | x        | x        |
| Duration of flaming (s):   | 0             | 2        | 0        | 2            | 1        | 1        |
| Duration of afterglow (s): | 0             | 0        | 0        | 0            | 0        | 0        |
| Max. damaged length (mm):  | 50            | 77       | 56       | 86           | 68       | 70       |

Comments:

Based upon the foregoing test results, it is the opinion of SGS that the sample submitted complies with the requirements of the above Home Office Guidelines.



Alan M Ross B.Tech(Hons), CText.ATI  
 Technical Manager  
 Textile Department